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MODEL NO. 8433D

ITEM PART NO. DESCRIPTION QTY NOTE
001 183207-4 #Motorház   1

INC. 20,21
002 853580-3 Name Plate   8433D  new   1
003 266130-9 Önmetszo csavar M3x16*   8
004 344391-2 Szerszámtartó, USA-modell   2
005 654168-0 Rugós szorító (+) 654168-0   1
006 654169-8 Rugós szorító (-) 654169-8   1
007 687085-9 Tartó rugós szorítóhoz 68708   1
008 651939-6 Kapcsoló C3LA-1A 651939-6   1
009 416079-5 Eloremenet/hátramenet-átkapcso   1
010 125091-1 Fordulatszám-átkapcsoló kar, 1   1
011 251464-3 Lapos feju rögzíto csavar M6x2   1
012 763175-3 KEYLESS DRILL CHUCK 13   1
013 125165-8 Fogaskerék   1
014 629734-2 Egyenáramú motor 14,4V 6336D (   1

INC. 16,17
015 911006-2 Trapézfeju csavar M3x8 911006-   1
016 191971-3 Szénkefe CB-430 (CB-420), új   1
017 643929-3 Rögzíto sapka 643929-3   2
018 266134-1 Önmetszo csavar M4x8 266   3
019 265999-8 #Önmetszo csavar M4x25   4
020 183207-4 #Motorház   1

INC. 1,21
021 819063-3 MAKITA címke*   1
A01 122576-8 STOPPER POLE ASS'Y   1
A02 824525-8 PLASTIC CARRYING CASE   1
A03 414938-7 BATTERY COVER   1
A04 784637-8 +- BIT 2-45   2
A05 122575-0 GRIP ASS'Y   1
A06 192600-1 HIGH CAPACITY BATTERY 14.4V   1
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